
Dear Customer 

INSARK 

Assembly Instructions 

Round pools 

A 

Congratulations! Vou have purchased a pool of superior quality and durability. To achieve the best possible results, follow 

the instructions carefully. Failure to follow the installation procedures may result in damages to your pool or property and void 

your warranty. We recommend that you make a preliminary study of the instructions booklet to familiarize yourself with the differ­

ent parts of your pool. Make sure that you understand each step thoroughly before you begin assembly. 

We wish you a most pleasant and refreshing summer. 

WARNING : Be sure you have read and understood the "Safety" section 

WARNING : For your safety, your pool is not designed for diving and/or 

jumping in head first. Please do not dive. Diving may 

result in permanent injury or death. 

INSTALLER: Once the installation of the pool is complete, it is important 

to give this document to the customer in persan. 

13/02/2021 



TABLE OF CONTENTS 

Description Page 

1. SAFETY 1 

2. ASSEMBLY INSTRUCTIONS 4 

3. SITE LEVELLING 5 

4. BOTTOM DRAIN ASSEMBLY {IF APPLICABLE) 6 

S. BOTTOM WALL TRACKS ASSEMBLY 7 

6. WALL INSTALLATION 7 

7. SAND BASE FINISHING 9 

8. UPRIGHT INSTALLATION 9 

9. VINYL LINER INSTALLATION 10 

10. TOP SEAT INSTALLATION 11 

11. SEAT CAP INSTALLATION 12 

12. SAFETY LABELS INSTALLATION 12 

13. FILTRATION SYSTEM ASSEMBLY 13 

14. DRAIN VALVE ASSEMBLY (IF APPLICABLE) 14 

15. PARTS LIST 15 

16. WARRANTY:

The general warranty is available on the web site www.aquarianpool.com under every 

product in the downloadable content section. 

Il 



1 SAFETY 

SAFETY 

AND FUN GO 

TOGETHER ! 

Read this before installing 

Your above-ground pool 

General information 

The pool is subject to wear and deterioration if not maintained properly and could lead to failure of the 

pool's structure. Failure of the pool structure might release large quantities of water that could cause 

property damage, bodily harm or even death. 

Before installing your pool, you should check local regulations such as building and electrical codes as 

well as zoning requirements to determine whether a building permit or electricity permit is required to 

install your pool. Local regulations may ask you to make sure your backyard meets set-back require­

ments and/or have to install gates, barriers or other safety devices, or meet other conditions. 

WARNING: Ali pool components, such as the filtration system, pump and heater should not be posi­

tioned in such a way that someone could use them to gain access to the pool or the deck. Positioning 

such objects too close to the pool may allow access to the pool while unattended and may cause seri­

ous injury or death. 

We are not responsible for faulty installation of the pool. We are not affiliated with any pool installer and 

assume no responsibility or liability for the purchaser's or a profession al installer's errors in installing 

your pool. NO DIVING, NO JUMPING and PREVENT DROWNING stickers are provided with your pool. 

These stickers must be affixed to the interior of the pool above the water line. Pool users must be able to 

see them clearly before entering the pool. If you need more stickers or if some are missing, you can 

order these at www.aquarianpool.com. The purchaser must supervise the installation of the pool in order 

to make sure that proper installation methods are followed, as found in the installation instructions 

included with your pool. 

1 























11 SEAT CAP INSTALLATION 

lnstall the seat cap to the înterior side ot the ledge. Secure 
>oth (2) parts together by joinîng the two (2) holes found

nside the top seat cap with the hooks from the cap exten­

:ion.

=asten the cap extension to the vertical post with the 
>ottom hook.

-� �Seat cap

,,_, 

Ledges 

,.,._ 

Cap extension 

Hooks 

12 SAFETY LABELS INSTALLATlON 

lnstall the four (4) safety labels (DANGER) supplied with 
your pool as follows: two (2) labels visible at the entrance 
to the pool and two (2) visible at the main access of the 

lnstall a minimum of three (3) safety labels (supplied with 
the liner) inside the pool so that at least one label is visible 
no matter where the bather enters the water (See drawing 

backyard. for positioning). 

LABELS 

Important: if you require additional labels, please contact us 
at aquarianpool.com. 

12 







1--" 
-..J 

ARTICLE 

A 

B 

C 

D 

E 

F 

G 

H 

1 

1 

ARTICLE 

A 

B 

C 

D 

E 

F 

G 

H 

1 

1 

12' 

DESCRIPTION 

Wall of 11.59m (381-0 1/411) 

Bag of screws & nuts 1/4-20(wall) 

Uprights 4 t/52" 

Seatcap 

Extension Cap 

Ledge 

Track connecter plate 

Track 

Bag of 50 screws #U x 111 

Bag of 60 screws #U x 111 

DESCRIPTION 

Wall of 14.38m (471-2 1/411) 

15' 

Bag of screws & nuts 1/4-20(wall) 

Uprights 48"/52" 

Seat Cap 

Extension cap 

Ledge 

Track connector plate 

Track 

Bag of 50 screws #12 x l" 
Bag of 60 screws #U x 111 

CODE 

850231 

6720XX48R4/6720XX52R4 

60243 

60244 

6710-C6XX 

6740 

673100 

8SOSDTS50 
8SOSDTS60 

CODE 

850231 

6720XX48R4/6720XX52R4 

60243 

60244 

6710-0SXX 

6740 

673101 

8505DTS50 
8SOSDTS60 

4811 & 5211

QUANTITY ARTICLE 

1 A 

1 B 

10 C 

10 D 

10 E 

10 F 

20 G 

20 H 

2 1 

0 1 

QUANTITY ARTICLE 

1 A 

1 B 

12 C 

12 D 

12 E 

12 F 

24 G 

24 H 

2 1 

0 1 

18 1

DESCRIPTION 

Wall of 17.œm (56'-0 1/4") 

Bag of screws & nuts 1/4-20 (wall) 

Uprights �'/52" 

Seat Cap 

Extension Cap 

Ledge 

Track connector plate 

Track 

Bag of 50 screws #12 x l" 
Bag of 60 screws #12 x l" 

21
1 

DESCRIPTION 

Wall of 20.03m ( 651-8 9/16'') 

Bag of screws & nuts 1/4-20 (wall) 

Uprights �1/5211 

Seatcap 

Extension Cap 

Ledge 

Track connector plate 

Track 

Bag of 50 screws #12 x l" 
Bag of 60 screws #12 x l" 

CODE QUANTITY 

1 

850231 1 

6720XX48R4/6720XXS2R4 12 

60243 12 

60244 12 

6710-02XX 12 

6740 24 

673102 24 

8505DTSS0 2 
8505DTS60 0 

CODE QUANTln' 

1 

850231 1 

6720XX48R4/6720XXS2R4 14 
60243 14 

60244 14 

6710-02XX 14 

6740 28 

673103 28 

8505DTSSO 0 
8505DTS60 2 



1--' 
00 

ARTICLE 

A 

B 

C 

D 

E 

F 

G 

H 

1 

1 

ARTICLE 

A 

B 

C 

D 

E 

F 

G 

H 

1 

1 

24'

DESCRIPTION 

Wall of 22.88m (75'-0 7/8") 

Bag of screws & nuts 1/4-20 (wall) 

Uprights 4811/52" 

Seat Cap 

Extension Cap 

Ledge 

Track connector plate 

Track 

Bag of 50 screws #12 x l" 

Bag of 60 screws #12 x 111

DESCRIPTION 

Wall of 25,69 m (84'-3 9/1611

) 

27'

Bag of screws & nuts 1/4-20 (wall) 

Uprights 481
1/52" 

Seat Cap 

Extension Cap 

Ledge 

Track connector plate 

Track 

Bag of 50 screws #12 x l" 

Bag of 60 screws #12 x l" 

CODE 

850231 

6720XX48R4/6720XX52R4 

60243 

60244 

6710-02XX 

6740 

673104 

8505DTSSO 

8505DTS60 

CODE 

850231 

6n0XX48R4/6720XX52R4 

60243 

60244 

6710-02XX 

6740 

673105 

85ŒDTS50 

8505DTS60 

4811 & 52"

QUANTITY ARTICLE 

1 A 

1 B 

16 C 

16 D 

16 E 

16 F 

32 G 

32 H 

3 1 

0 1 

QUANTITY 

1 

1 

18 

18 

18 

18 

36 

36 

3 

0 

30'

DESCRIPTION 

Wall of 28,61m(93'-10 1/411

) 

Bag of screws & nuts 1/4-20 (wall) 

Uprights 4l'/52" 

Seat Cap 

Extension Cap 

Ledge 

Track connector plate 

Track 

Bag of 50 screws #12 x 111 

Bag of 60 screws #12 x 111 

CODE QUANTITY 

1 

850231 1 

6720XX48R4/6720XX52R4 20 

60243 20 

60244 20 

6710-02XX 20 

6740 40 

673105 40 

8505DTS50 4 

8505DTS60 0 



19 




